y
P1-A Assembly Guide

Goliath Carts, LLC
Copyright 2018



/
| |
"|'.

VAR
WARRANTY

P1 PREP CART ASSEMBLY INSTRUCTIONS

GOLIATH P1 PREP CART SAFETY INSTRUCTIONS
Please read completely before using the Cart.

Follow the information warnings written on the sticker affixed to the door paper areas. Do
not remove warning label from the cart.

Always use the recommended equipment to prevent damage or failure.
Do not allow children under the age of 18 years of age to use the cart.

Do not use the cart for any other purposes than what is described in our manuals and web
site.

Do not use substitute parts. Contact the manufacturer or Goliath Carts for replacement
parts.

This product is manufactured by Goliath Carts, LLC.
P.O. Box 891210
Temecula, CA 92589




GOLIATH P1 CART ASSEMBLY INSTRUCTIONS

Part # Qty Description
16 5/16 X 3/4” Zink Plated Hex Bolt for Casters

16 Flat Washer for 5/16 in. bolt

16 Locking Washer for 5/16 in. bolt

1/4 in Bolt (3/4 inch long) for Handle

Flat Washer for 1/4 in. bolt

10/32 X 1/2" Bolt for Tork Dispenser

10/32 x 1/2" Bolt for Cutting Blade

Flat Washer for 10/32 in. bolt

Stationary Casters

Locking/Swivel Casters

Handle

Cutting Blades

Tork Dispenser

S r|xX|le|—|T(O|mMmo|O|m|>

LY LIS IES e EN N S

PLEASE NOTE: THIS CART IS DESIGNED TO BE ASSEMBLED USING THE ALLEN WRENCHES PROVIDED.
DO NOT USE POWER TOOLS TO ASSEMBLE THE CART AS IT MAY DAMAGE THE PRODUCT.

Tools Needed:

5/16 Socket for installing casters and holding bolts during install
Allen Wrenches (included)

STEP 1: Install Casters on Bottom of Cart

Note: Nuts are welded into the cart. e

1. Lay the cart upside down or on its side in order to see the bottom
2. Install 2 stationary casters (Part I) on the back of the cart using the 5/16 in Hex Bolts (Part A). Include a Flat washer

and Lock Washer (Parts B, C).

Install 2 Swivel Casters (Part J) on the front of the cart using the 5/16 in. Hex Bolts (Part A). Include a Flat washer
and Lock Washer (Parts B, C).

w

STEP 2: Install Handle on the side of the Cart

1. Stand the cart up on the casters and lock the front casters to avoid movement
2. Install Handle (Part K) on the top of the cart using the 1/4 in bolts (Part D) and flat washers (Part E).




STEP 3: Install Tork Dispenser

1. Screw in the 10/32 (1/2 inch) screws (Part F) where the Tork Dispenser is to be mounted, but do not tighten.
Leavel/8" of thread so that you can mount the Tork dispenser

Slide the Tork Dispenser (Part M) onto the 10/32 screws and push down to secure.
3. Tighten screws by opening the Tork Dispenser to reach screws.

STEP 4: Install Cutting Blade

1. Use in the 10/32 (1/2” inch) screws (Part G) to install the blade on each side of the cart
2. Insert the blade into the slot on the front of the cart and secure with (6) 10/32 (1/2 inch) (Part G) screws.
3. Repeat for other side.

STEP 5: Install Accessories

1. |Install the Trash Can in the space on the Handle
2. Put the Safety Equipment Holder inside the top box
3. Put the Cubbies for holding Scuff Pads and DA on guide slots.




STEP 6: Load Paper in the P1 Prep Cart

1. Insert the bar into the paper roll. Put the roll on the end of the door and feed the paper through the spring and hole.
2. Put the roll into the cart then put the tape on the roll and pull through.

3. Put the tension bar over the paper to hold paper in place.
4

Repeat for additional paper rolls.

YOUR GOLIATH CARTS - P1 PREP CART ASSEMBLY IS NOW COMPLETE.
PLEASE REVIEW ALL SAFETY INSTRUCTIONS!

We have FAQ’'s and Technical Documents on our website
Visit us online at www.goliathcarts.com



http://www.goliathcarts.com

